LAY ANV Geotechnical & Construction Services

Roy Carey July 20, 2001
Curry Brandaw Construction, L.L.C. _ L
2601 25th Street SE, Suite 300 FE ST N R

Salem, Oregon 97302

2930 Tyler Project 2016096
Progress Report #1 {5 Pages Total)
Corvallis, Oregon

Dear Mr. Carey:

At your request, we provided construction-phase services for the above-referenced
project. For this period, our involvement has been limited to field density testing.

Results/comments of services provided are depicted on the attached table and "Daily
Construction Report" sheets. We have also included the results of laboratory testing
in Figure 1.

't has been a pleasure assisting you with this phase of your project. We will continue
to provide updates on the project as required. Please do not hesitate to call if you
have any questions or if we can be of further assistance.

Sincerely,

FEI TESTING & INSPECTION, INC.

Keith Kernan
President

KK/ah
enclosure

820 NW Cornell Avenue - Corvallis, Oregon 97330 - phone (541) 757-4698 « fax (541) 757-7650
3604 West 4th Avenue, Unit B-4 + P.0.Box 23004 - Eugene, Oreqon 97402 - phone (541) 684-3849 - fax (541) 684-3851
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MOLSTURE-DENSITY RELATIONSHIP TEST
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Test specification: ASTM D 638-91 Frocedure A, Standard
Oversize correctiaon applied to each point
“le ifi i t A % <
Etev/ Classification Nat . Sp.C. LL PT Z >
Depth UsScs AASHTO Moist. No. 4 | No.200
8.2 %

ROCK CORRECTED TEST RESULTS UNCORRECTED MATERIAL DESCRIPTION
Max imum dry density 106.0 pcf 102.8 pef Brown SILT with oversize
Optimum moisture = 17.8 % 19.4 %

Project Mo.: 2016028 Remarks:
Froject: 2930 Tyler Sample: 5-1
Location: Corvallis, Oregon
fip
Date: 7-12-2001 IR ey
MOISTURE-DENSTITY RELATIONSHIP TEST
FET TESTING AND INSPECTION, 1INC. || Fig. no. 1
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FSITAIREINTE  Geotechnical & Construction Services Daily Construction Report
Date 7" 7“0 /
WEATHER Bright, Sunn Clear Overcast
Project Name 77 )Cf' YR é ' R '
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The above report and/or test data is the confidential property of the client to whom i is addressed and pertains to the specific process and/or material evaluated. As such,
information contained herein shall not be reproduced in part or full and/or any part thereof be disclosed without FEI Testing & Inspection, Inc.’s written authorization.

820 NW Comell Avenue - Corvaliis, Oregon 97330 * phone (541) 7574698 - fax {541) 757-7650
3604 West 4th Avenue, Unit 84 - P.O. Box 23004 - Eugene, Oregon 97402 - phone (54 1) 684-3849 . fax (54 1) G84-3851
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ST NE®  Geotechnical & Construction Services Dally Construction Report
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The above report and/or test data is the confidential property of the client to whom it is addressed and perins o the specific process and/or maicrial evaluated. As such,
information contained herein shall not be reproduced in part or full and/or any part thereof be disclosed without FEI Testing & Inspection, Inc.’s wrilten authorization.

820 NW Comnell Avenue - Corvallis, Oregon 97330 - phone {541} 7567-4698 - fax {541) 757-7650
3604 West 4th Avenue, Unit B-4 - P.O. Box 23004 - Eugene, Oregon 97402 - phone (54 1) 684-3849 - fax (541) 684 3851




